) iJRASET

& International Journal For Research in
Applied Science and Engineering Technology

INTERNATIONAL JOURNAL
FOR RESEARCH

IN APPLIED SCIENCE & ENGINEERING TECHNOLOGQGY

Volume: 3 Issue: X Month of publication: November 2015

DOI:

www.ijraset.com
Call: (£)08813907089 | E-mail ID: ijraset@gmail.com




Wwww.ijraset.com Volume 3 Issue XI, November 2015
IC Value: 13.98 ISSN: 2321-9653

International Journal for Research in Applied Science & Engineering
Technology (IJRASET)

Study of Various Technologies Available For
Treatment of Dairy Wastewater- A Review

Riyaj K. Mulla*, Azim S. Sutar®, Anil C. Ranveer®
12Department of Technology, Shivaji University, Kolhapur, Maharashtra, India

Abstract— Dairy industries have shown tremendous growth in size and number in most countries of the world. These industries
[...]
efficiency and finding out new alternatives for effective treatment for dairy wastewater.

Il. LITERATURE REVIEW

Javed Igbal Qazi et al (2011) studied, biofilm support media including foam cubes, bamboo rings, fire bricks, PVC rings and gravels
were employed to immobilize biomass for reduction in BOD5, COD and VSS of dairy wastewater in batch and repeated batch
cultivation systems. He considered Main factors like efficiency of COD removal is associated with nature and properties of support
material for effective results. Maximum percentage removal of COD, BOD5 and VSS turned out to be as 96 %, 93 % and 90 %,
with application of 21 Kg COD/m3/d loading in batch reactor filled with gravels. Further he stated that dynamics of repeated batch
evaluated in three cycles indicated that almost 89% reduction of volatile suspended solids (VSS) occurred after 12 d hydraulic
retention time (HRT) in each cycle and results evaluated under bio treatment process for high conversion of organic fraction to
combustible methane gas for successful completion of experiment Material and method selected as inoculum development and
bacterial activities for treatment of dairy wastewater.

©IJRASET 2015: All Rights are Reserved 432



Wwww.ijraset.com Volume 3 Issue XI, November 2015
IC Value: 13.98 ISSN: 2321-9653

International Journal for Research in Applied Science & Engineering
Technology (IJRASET)

Indrajit N. Yadav (2014) studied, performance packed bed bioreactor in batch and continuous process for treatment of dairy
wastewater. He gives Aeration time26 hours and initial COD concentration was of 299 mg/l, removal efficiency was 73% for batch
process and same aeration time and effluent COD concentration changed from 2991 mg/I to 1576 mg/l, removal efficiency increased
to 81% while in a continuous process, at 26 hour hydraulic retention time, effluent COD concentration was 1576 mg/l and air flow
rate 1 Ipm. The average COD removal efficiency was 83%. He found that as HRT was reduced from 26 to 10 hour, removal
efficiency decreased to 51%. COD removal efficiency in reactor without packing and compared with packed bed bioreactor. He
used parameters in packed bed bioreactor like pH, COD concentration, temperature are same for activated sludge process (ASP).
Result obtained for packed bed reactor showed that system effectively removed COD of dairy wastewater. In this experiment reactor
achieved a COD removal efficiency of 83% at 26 hydraulic retention time (HRT) and an air flow rate of 1 Ipm. Reactors in relation
to HRT, Effect of hydraulic retention time on effluent suspended solids (SS) concentration and its removal efficiency and Effect of
Organic Loading Rate on COD removal efficiency these factors considered in this research paper.

Abdul Salam and Tawfeeq Dawood et al (2011) studied, various phases of anaerobic treatment of synthetic milk wastewater which
contain high concentrations of organic matter so that it need to be treatment prior to be discharge into environment. Author
investigated degree of wastewater stabilization in terms of COD at variable temperature, organic loads and retention times, with and
without providing additional seeds for treatment in batch reactor further he concluded that to process purification of drinking water
and wastewater due to their large specific surface area and selective adsorption of substances, such as ammonia, dissolved organic
matter and many other cations valid for organic matter expressed as COD (adsorption efficiency of fine-grained filter organo-zeolite,
nitrate nitrogen and phosphate. Based on overall results of filtering effects of dairy industry wastewater, and taking into account
filtration characteristics and effects of reduction of physical-chemical parameters of wastewater with 1.5 mm organo-zeolite grain
size filters are to be useful which need to be combined with reactive filters of natural zeolites and other technologies for dairy
industry wastewater treatment.

lleana Mayela Maria and Moreno-Davila et al (2014) focused on fermentative hydrogen production in packed bed batch reactors to
assess influence of environmental factors over yield hydrogen production from dairy wastewater. Authors used dried stems of
Opuntia imbricata as substratum adding a pretreated mixed culture for biofilm formation. Yield hydrogen production was
significantly affected by initial COD concentration, temperature and dairy wastewater pH. Maximum yield obtained was 12.73 mm
H2/g COD when initial COD concentration was 21.1 g COD, dairy wastewater pH with no adjustment and room temperature of 16
+ 3°C. Methane production was completely inhibit at an initial pH of 4 at all temperature studied with an initial pH of 11.32,
exception for 16°C, methanogenic activity was not completely inhibit when final pH was over 5, showing an increase in methane
production of 0.35 to 0.75 g CH4/I for 35 to 55°C.Pretreatment (acidic and thermal) of microbial mixed culture. Imbricate as
substratum for biofilm formation under an acidic regime (4.0 to 5.0) con-tribute to achieve a complete inhibit of methanogenic
activity and lead to an increase of yield hydrogen production.

Ana L. Torres-Sanchez et al (2011), studied that electrochemical treatment of dairy industry wastewater, in ice cream manufacturing
using a combined system comprising of electrocoagulation (EC), Fenton reaction and ozone processing. Dairy industry wastewater
is characterized by high biochemical oxygen demand (BOD5), chemical oxygen demand (COD), and other pollutants. Author
investigated effects of operating parameters such as: applied current density (j), reaction time, hydrogen peroxide (H202), iron
(Fe2+) and ozone dosage as a wastewater treatment method. Rectangular aluminium anodes and iron cathodes were used in parallel
within an electrochemical device. Electrocoagulation is efficient and able to achieve a 40% COD removal at a current density (j) of
5 mA/cm2, he found that addition of a Fenton process to electrocoagulation further increases treatment efficiency close to 25% in at
a ratio 1:1 H202/Fe2+.combination with ozone promotional system further contributes an additional 30% COD removal. He
concluded that viability of coupled electrocoagulation with advance oxidation process processing as a reliable technique for removal
of pollutants from ice cream manufacturing wastewater as part of dairy industry.

Mickael Vourch et al (2008) carried out experiment about water management of 11 dairy plants. Treatment of process water
produced in starting, equilibrating, stopping and rinsing processing units was proposed to produce water for reuse in plant and to
lower effluent volume. Reverse osmosis of such wastewaters, collected in dairy plants, was performed after a prior check of their
stability during storage. Filtration performances focused on permeate flux versus water recovery and on water quality (TOC,
conductivity).Reverse osmosis water similar to available vapour condensates achieved allowing this water to be reused for heating,
cleaning and cooling purposes. A 540 m2 RO unit is required to treat100 m3/d of wastewater with 95% water recovery

Dr. C. B. Shivayogimath et al (2014) studied cost-effective treatment of dairy industry wastewater for environmental protection. He
checked feasibility of electrocoagulation technology for dairy wastewater treatment. The batch experiments were conducted in

©IJRASET 2015: All Rights are Reserved 433



Www.ijraset.com Volume 3 Issue XI, November 2015
IC Value: 13.98 ISSN: 2321-9653

International Journal for Research in Applied Science & Engineering
Technology (IJRASET)

electrocoagulation unit of 1.5L capacity with aluminium electrodes connected in monopolar parallel system with operating
parameters such as pH, applied voltage and electrolysis time were used for investigation with emphasis on chemical oxygen demand
(COD) and turbidity during study he found that 98.75% COD and 97.82% turbidity can be removed with vary short electrolysis
duration of 10 minutes at applied voltage of 7V and pH 6.The energy consumption was also very less i.e. 0.00011kwWh/kg COD
removal and electrocoagulation process with monopolar parallel system appears to be feasible alternative for effective and
economical treatment of dairy wastewater.

Ashutosh Pachpute et al (2011) studied that, consumption of large volumes of water and generation of organic compounds as liquid
effluents are major environmental problems in milk processing industry. He examined wastewater samples For Constructed wetland
Physico-chemical and organic parameters to determine quality and extent of pollution. pH, suspended solids, TDS, and significant
reduction in parameters were observed. He stated that initially waste water sample was too alkaline but after treatment pH was
observed near Neutral also TSS and TDS removal efficiency of 81% and 42%. In Constructed Wetland treatment process initially
pH of Dairy waste sample was more alkaline but due to techniques implemented pH was brought up much near to neutral axis also
removal efficiency of Total suspended solids is 81%, Total dissolved solid is 42%, so treated waste can be effectively used for
irrigation and local purpose and he concluded that constructed wetland treatment process may prove to be a handy solution for
organic effluents from food based industries

sanitary
wastewater

wastewater
from the
dairy

@ = sampling point

equalization
basin

waste grease

recycled
sludge

recycled sludge
pump station

splitter box

| aeration tank # 1 }—[ aeration tank # 2

final clarifier

(Css) final effluent .
waste sludge R
pump station
scum shed

solid waste management municipal
company treatment plant

Fig 1: Effluent Treatment plant of Dairy Industry
oo aTigEhon

reiusa ling

wetand calls (nos. 1-8)

a HEY , EYSTEM ELEMENTS

maniiering vea Lowsr Subsystem Ligyrer Sl y gt
& purps Wallend cells (mos. 1-8) Sofids separsioes

= Resarvoir Arasrobic Iegoons

By metamns Rachmge basin (possitie]

sampling! Flo-uso lire
coninal poires

Fig 2: Reverse Osmosis Treatment in Dairy Industry

©IJRASET 2015 Al Rights are Reserved 434



www.ijraset.com Volume 3 Issue XI, November 2015
IC Value: 13.98 ISSN: 2321-9653

International Journal for Research in Applied Science & Engineering
Technology (IJRASET)

111.SUMMARY OF LITETATURE

After throughout evaluation of related literature, it can be revealed that most of treatment technologies are need to be combined with
conventional treatment technologies. Certain experiments are done with treatment of activated carbon, packed bed filters,
electrocoagulation, reverse osmosis techniques, Biofilms techniques. The paper has revealed current technological options related
with treatment of dairy wastewater. The review empowers researchers to choose available technologies will not only improve the
treatment efficiency but new treatment techniques can be used to design an economical and efficient wastewater treatment plant
especially for dairy industry.

IV.CONCLUSION

The review work was aimed to study technologies available for treatment of dairy wastewater. It is concluded that due to variation
in quality and quantity of dairy wastewater, all previous discussed treatment technologies need to be combine with conventional
effluent treatment plant with tertiary treatment. We studied that, it is possible to reduce COD, BOD and other constituents from
dairy wastewater with the help of advance technologies available. Above mentioned literature summarised that technologies like
activated carbon, packed bed filters, electrocoagulation, reverse osmosis techniques, Biofilms techniques gives efficient treatment to
dairy wastewater.

REFERENCES

[1] Swati R Bhavsar, Vedavati R. Pujari Potential of Phytoremediation for dairy wastewater treatment, proceeding of international conference. 2012

[2] Prof. N B Singh, Ruchi Singh, Mohammaed Manzer Imam.wastewater management in dairy industry: Pollution abatement and preventive attitudes,
International Journal of Science ,Environment and Technology ISSN 2278-3687, 2014

[3] Javed Igbal Qazi, Muhammad Nadeem, Shagufta S. Baig, Shahjahan Baig and Quratulain Syed.Anaerobic Fixed Film Biotreatment of Dairy Wastewater
Middle-East Journal of Scientific Research 8 (3): 590-593, 2011 ISSN 1990-9233 2011

[4] Indrajit N. Yadav. Comparative Study of Batch and Continuous Packed Bed Bioreactor for Treatment of Dairy Wastewater International Journal of Research in
Advent Technology, Vol.2, No.3, March 2014 E-ISSN: 2321-9637 2014

[5] Abdulsalam Tawfeeq Dawood, Arinjay Kumar, S. S. Sambi, Study on Anaerobic Treatment of Synthetic Milk Wastewater under Variable Experimental
Conditions, International Journal of Environmental Science and Development, VVol.2, No.1, February 2011 ISSN: 2010-0264, 2011

[6] Ashutosh pachpute, Sandeep Kankal, Sanjivan Mahadik. Use Of Constructed Wetland For Treatment Of Dairy Industry Waste Water, international journal of
innovative research in science, Engineering and Technology ISSN-2347-6710, 2011

[7]1 Dr. C. B. Shivayogimath. Treatment of Dairy Industry Wastewater using Electrocoagulation Technique, International Journal of Engineering Research &
Technology Vol. 3 Issue 7, July - 2014 ISSN: 2278-018, 2014

[8] Mickael Vourch, Béatrice Balanne, Bernard Chaufer, Gérard Dorange. 2008. Treatment of dairy industry wastewater by reverse osmosis for water reuse
Elsevier. Desalination 219, 2008

[91 AnaL. Torres-Sanchez, Sandra J. Lopez-Cervera, Catalina de la
Rosa, Maria Maldonado-Vega, Maria Maldonado-Santoyo, Juan M. Peralta-Hernandez. Electrocoagulation Process Coupled with Advance Oxidation
Techniques to Treatment of Dairy Industry Wastewater Int. J. Electrochem. Sci., 9 (2014) 6103 - 6112 June, 2011

[10] lleana Mayela Maria Moreno-Davila, Leopoldo Javier Rios-Gonzélez, Yolanda Garza-Garcia, José Antonio Rodriguez-de la Garza and Jesis Rodriguez-
Martine Biohydrogen production from diary processing wastewater by anaerobic biofilm reactors African Journal of Biotechnology Vol. 10(27), pp. 5320-
5326, 2014

©IJRASET 2015: All Rights are Reserved 435



d lIsRA

ef n\m
cross’ COPERNICUS

10.22214/1JRASET 45,98 IMPACT FACTOR: IMPACT FACTOR:
7.129 7.429

INTERNATIONAL JOURNAL
FOR RESEARCH

IN APPLIED SCIENCE & ENGINEERING TECHNOLOGY

Call : 08813907089 (V) (24*7 Support on Whatsapp)




